Holman

Instruction Guide
40056

g
6] (8 _—mm———

1000000000000

TJ00000000000000008

Holman
Rancho Cordova, CA 95742
800-343-7486
InstallationSupport@Holman.com

0000000000



InstallationSupport@Holman.com

Holman

Instructions — 40056

PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO ASSEMBLING,
INSTALLING, AND USING THIS PRODUCT.

Warning

Always check for wires, fuel tanks and lines, brake lines and other important
vehicle functionality items prior to drilling and installing all products.

Table of Contents

TOOIS NEEUEM ... 1
1o (o] (=a do TN I =T =To [ o EO PP TPPPPPPPPP 1
e T KT I ] S PP 1
[ P2 U0 Y7 T P SRRPPPRPIN 1
Step 1 — Determine INstallation LOCALION ..........uuiiiiiiiiiiieece e e e e 2
Step 2 — Attach E-Track Partition Rail .........cooooiii oo 3
Tools Needed
7/16” Socket and Wrench 7/16”, 9/16” Box Wrench
5/16” Drill Bit Drill
Before You Begin
e Read all instructions prior to assembling or installing any Holman product.
e Always locate your installation locations prior to performing any work.
e ENSURE SAFETY WHILE INSTALLING OR DRILLING INTO VEHICLE.
Parts List
NO. ITEM PART NUMBER DESCRIPTION Qry.
PARTITION
1 102500 BRACKET 1
5 18-40056 40055 Hlé\lTRDWARE !
Hardware
ITEM HARDWARE TO SCALE PART NUMBER DESCRIPTION QrY.
1/4"-20 FLANGED
1 0167030 LOCK NUT 20
1/4"-20 X 5/8"
2 ( 92979A114 FLANGED HEX 20
HEAD

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST)

Page 1



Holman

Instructions — 40056

Step 1 — Determine Installation Location

e Place E-Track partition rail against already installed partition at desired height from floor.

e Using a 5/16” drill bit , drill one hole. Using one 1/4” x 5/8” flanged hex bolts and a

1/4” flanged lock nut, loosely bolt e-track to partition. ENSURE SAFETY PRIOR TO DRILLING.
Be sure the bolt head is on the cab side of the partition.

e Level E-Track partition rail and drill the remaining nineteen hole locations onto the partition.

11

VVVVVV

AR
deladoleds

g1

UDHUUUDDHD

iUUUDDDUUUUDUUD

Jououoouun

I

1

]III

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST)

Page 2



HOlmqn- Instructions — 40056

Step 2 — Attach E-Track Partition Rail

e Using nineteen 1/4” x 5/8” flanged hex bolts and 1/4” flanged lock nuts, attach E-Track partition
rail to partition.

A Be sure the bolt heads are on the cab side of the partition.

iuuuuﬁﬁﬁﬁﬁu

[ m—————

\r/——f—‘w

GO BACK AND TIGHTEN ALL HARDWARE.
INSTALLATION AND ASSEMBLY ARE COMPLETE.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 3



